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FL 912/913, BFL 913/T - Screw Plugs on Change-Over Switch

The previous screw plugs with cone have been inserted by using a
sealing compound.

Screw plugs with socket head and copper sealing ring have been
introduced now to improve the sealing effect. In the area of the
screw plugs, the wall thickness values of the change-over switch werg
increased. '

Change-over switch

Formerly Now

Printed in Germany (West)




C) Change-over switch

for 1.5 1ltrs. filter
BF 6 L 913

for 2.2 ltrs. filter,
BF 6 L 913

for IVECO vehicles,
BF 6 L 913

for GMC, BF 6 L 913
for IVECO vehicles,
F 6 L 913,

BF 6 L 913 T

for IVECO vehicles,
F 5 L 912

for series
FL 912/913

for IVECO vehicles,
F 4L 913

for tractor TM1,

F 4L 913
BF 4 L 913/T

Screw plug

Sealing ring

Screw plug

Sealing ring

©Oe 0O

223 6543
223 6545
223 6547
223 8472
223 6529
223 6531
223 6539
223 7051

223 8091

223 6374

116 5787

KZ

KZ

Kz

KZ

K2

KZ

KZ

KZ

KZ

ED

ED

Formerly Now

223

223

223

223

223

223

223

223

223

223

111
DIN

112

111
DIN

9555 K2z

9556 K2

9557 KZ

9558 KZ

9563 K2

9564 KZ

9565 K2

9566 KZ

9567 K2

9559 ED

8713 ES
7603-A18x22Cu

4758 ES

8700 ES
7603-A16x20Cu

Repair' note:

a sealing compound.

screw plugs with cone.

In case of leaks on the screw plugs with cone, insert these, using

The new screw plugs with O-seal cannot be 1nsta11ed to replace the

10.000 12.81 RLDA

F 490a

XX |




As from engine S/N the following change-over switches have been

Klockner-Humboldt-Deutz AG

installed:
P/N Engine as from Engine S/N

223 9555 KZ BF 6 L 913 C 6 708 330
223 9556 KZ BF 6 L 913 6 891 972
223 9557 KzZ BF 6 L 913 6 673 513
223 9563 KZ BF 6 L 913 T 6 882 805
223 9565 KZ F 5L 912 6 771 784
223 9566 KZ F 4L 913 6 754 847
223 9567 KZ BF 4 L 913 6 862 804

10.000 12.81 RLDA

F 490a




- " IMPORTANT

.. Portions of this catalog have been reproduced from Deutz Parts Catalog and"
- _list those parts which are applicable to Deutz F2L-511D engines as used on
Sperry New Holland equipment.. Most parts used on these engines are
cataloged and available only thru Deutz dealers. Only those items with

- New Holland part numbers should be ordered from Sperry New Holland..

" To obtain the maximum benefits from the Deutz service, it is important that
- *.- you contact your local Deutz dealer as soon as you receive your first machine
equipped with any of these engines. At that time, the Deutz dealer will
: .= explain the various types of parts, service, and warranty programs available
- to Sperry- New Holland dealers. .

. NOTE: Refer to respective machine Service Parts Catalog for engine
attaching and related parts which are not shown in this manual.
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FRONT COVER GROUP
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DEUTZ
Part No.

223 5114
100 7910
117 2852
335 7737
223 4048
110 7713
213 8618
223 6455
116 5975
223 6454
117 3729
335 7098
223 0030
111 8647
110 7600
116 1639
116 3273
110 7613
223 4200
121 6101
223 3974
223 4199
223 4195
335 7736
111 7930
337 9712
223 4046
116 5986
223 3772
111 5437
223 3771
113 7107
111 2811
111 2372
111 2823
111 0539
121 8400
111 2290
111 8964
111 8796
1118979
111 8736
111 8641
121 0751
336 3948

Required

No. Used
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DEUTZ F21-511D

FRONT COVER GROUP

Description

Cover

Sealer

Filler Cap

Spring

Stop .

Snap Ring

Threaded Pin

Bushing

"Q" Ring

Pin

Washer

Threaded Pin

Threaded Bushing

Washer

Hex Nut, M 8

Needle Bearing -
Seal

Plug

Hex Head, Cap Screw

Washer

Yoke

Hex Head, Cap Screw, M 6 x 10
Shaft

Spring

Snap Ring

Washer

Arm

nou Ring

Lever

Spring Pin, M 5 x 28

Leaf Spring

Hex Head, Cap Screw, M 6 x 50
Hex Nut, M 6

Hex Head, Cap Screw, M 8 x 70
Hex Nut, M 8

Socket Head, Cap Screw, M 6 x 50
Washer

Hex Head, Cap Screw

Plug, M 16 x 1.5

Washer, M 16

Plug, M 22 x 1.5

Washer, M 22

Washer

Plug

Washer
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DEUTZ
Part No.

223 3608
117 0580
116 7010
116 5786
110 5181
116 0100
116 7012
223 4078
213 7256
111 2490
111 8673
213 1938
116 3092
116 3091
213 4268

DEUTZ F2L-511D
CRANKCASE GROUP

No. Used

- NN =N = ENNNN-=NN~

Description

Crankcase

Plug

Washer

Plug, M 14 x 1.5
Dowel Pin, M 6 x 24
Plug

Washer

Cylinder

Shim

Hex Head, Cap Screw, M 12 x 16
Washer, M 12 x 15.5
Bearing, Camshaft
Plug

Washer, M 6

Nozzle

CONTINUE
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16
19
20
21

-22

23
25
25

26
27
28
29
36
31
32

33

35
35
36
37
38
39
30
a1
532
a3
L1
a5
36
a7
a8
49
50
51
52
53

No.

DEUTZ
Part No.

111
121
337
337
11
346
223
335
335
335
335
335
116
1
110
m
121
223
223
223
223
223
223
223
223
223
100
116
11
112
223
336
116
116
223
117
223
m
111
111
111
335
112
223
111

9610
6241
1383
1384
8706
3008
3612
7042
7043
7044
7045
6976
7269
1545
7110
0701
6120
4056
4057
4058
4059
3710
3712
4054
4055
3993
7910
5789
2266
6726
3994
2495
5975
7269
3840
1734
3839
5433
3363
8641
4357
7112
8267
3837
5333

No. Used

- -

1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
4
5
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

DUETZ F2L-511D

CRANKCASE GROUP (CONTINUED)

Description

Washer

Plug

Valve

Spring

Washer, M 16 x 22

Plug

Bearing Holder

Bearing Liner Set, Standard, 60mm
Bearing Liner Set, 59.5mm
Bearing Liner Set, 55mm
Bearing Liner Set, 58.5mm
Pin

Bushing

Hex Head, Cap Screw, M 12 x 90
Washer

Socket Head, Cap Screw, M 10 x 80
Washer

Stop Ring, Standard, 3mm
Stop Ring, 3.25mm

Stop Ring, 3.50mm

Stop Ring, 3.75mm
Bearing, Standard, 64mm
Bearing, 63.5mm

Bearing, 63mm

Bearing, 62.5mm

Oil Pan

Sealant

Plug

Hex Head, Cap Screw, M 6 x 22
Lockwasher, M 6

Drain Plug

Dipstick

Iloll Ring

Tube

Breather

IIOII Ring

Valve Plate

Spring Pin, M 5 x 16
Stud, M 6 x 60

Washer, M 6 x 10

Locknut, M 6

Hose

Clamp

Clip

Drive Screw

ELT
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PISTON AND CRANKSHAFT GROUP i
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D‘ Ref. No.

®

10
n
12

13
15
13A
1S
16
17
18
19
20
21
21A
22
23
25

25

26
27
28
29
30
31

33
3s
35
36

DEUTZ
Part No.

223 3661
223 3662
223 4087
223 3660
110 7821
223 409%
223 4095
223 4096
116 2303
117 1720
117 1759
116 1084
117 1721
117 1758
116 1089
116 2103
116 2313
223 4013
223 3650
335 7249
223 3656
223 4014
223 4115
223 4116
223 4117
223 3640
223 3642
223 3644
112 6136
110 2800
223 3817
112 4832
111 5450
223 363t
223 3605
223 3996
111 2258
110 2797
223 4056
223 4057
223 4058
223 4059
223 3710
223 3712
223 4045
223 4055
223 4498
224 5209

224 5579

113 7741
223 1077
213 4268
111 9611
223 4028
117 3444
121 6107
213 3358
223 5374

No. Used
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DEUTZ F2L-511D -

PISTON AND CRANKSHAFT GROUP - °=

Description

Piston Assembly, Standard, 100mm
Piston Assembly, 100.5mm

Piston Assembly, 101mm

Piston Pin

Retainer

Ring Set, Standard, 92mm

Ring Set,. 92.5mm

Ring Set, 93mm

Trapezoidal Ring, Standard, 100mm
Trapezoidal Ring, ‘T00.5mm
Trapezoidal Ring, 101mm

Tapered Ring, Standard, 100mm
Tapered Ring, 100.5mm

Tapered Ring, 101mm

Oit Control Ring, Standard, 100mm
Oil Control Ring, 160.5mm

0il Control Ring, 101mm

Connecting Rod Assembly - FoeIZ -

Bushing

Pin

Connecting Rod Bolt -

Bearing Liner Set, Standard, 52.04mm
Bearing Liner Set, 51.54mm
Bearing Liner Set, 51.04mm
Bearing Liner Set, 50.54mm
Crank Shaft

Counterweight

Counterweight

Socket Head, Cap Screw, M 10 x 40
Washer

Gear

Hex Head, Cap Screw, M 10 x 35
Dowel Pin, M 6 x 10

Bearing Plate

Gasket

Gasket

Hex Head, Cap Screw, M 6 x 18
Lockwasher

Stop Ring, Standard, 3mm

Stop Ring, 3.25mm

Stop Ring, 3.50mm

Stop Ring, 3.75mm

Bearing, Standard, 64mm
Bearing, 63.5mm

Bearing, 63mm

Bearing, 62.5mm

Seal

Flywheel

Ring Gear

Hex Head, Cap Screw, M 12 x 1.5 x 40
Washer

Nozzle

Washer

Crankshaft Pulley

Special Bolt, M 14 x 1.5 x 90
Washer B

Thrust Bearing

V-Belt Set
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15
16

17
18
19
20
21
22
23
28
25
26
27

DEUTZ
Part No.

223 0878
223 377%
337 1666
213 6596
111 8760
112 3753
111 2824
223 2528
121 5500
336 9305
337 1748
116 8817
213 7301
213 7302
213 7303
213 7308
213 7305
213 7300
213 7306
213 7307
213 7308
213 7309
113 5976
110 2659
213 7591
213 7580
223 4784
337 1692
111 1132
110 7101
121 6307
213 1029
223 0216

e e e e o e

No. Used
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DEUTZ F2L-511D
CYLINDER HEAD

Description

Cylinder Head Assembly

Head Bolt

Spacer

Screw Plug

Washer

Stud, Rocker Arm Support, M 8 x 55
Hex Nut, M 8

Valve Guide

Snap Ring

Valve Spring

Spring Retainer

Keeper

Intake Valve

Seat, Intake Valve, Standard, 45.66mm
Seat, Intake Valve, 45.76mm
Seat, Intake Valve, 45.86mm
Seat, Intake Valve, 45.96mm
Exhaust Valve

Seat, Exhaust Valve, Standard, 40.16mm
Seat, Exhaust Valve, 40.26mm
Seat, Exhaust Valve, 40.36mm
Seat, Exhaust Valve, 40.46mm
Stud, M 10 x 65

Hex Nut, M 10

Retainer

Spacer

Cover

Gasket

Hex Head, Cap Screw, M 8 x 30
Washer, M 8

Washer

Rotator

Seal Ring

11
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DEUTZ
Part No.

210
336
336
1
210
223
336
223
223
223
223
223
337
223
223
336
111
223
m
213
223
337
m
121
110
110
337

1006
2541

2538
0688
1007
3672
7789
3682
3683
370S
3681

3685
1876
3686
0849
5861
3146
0850
2813
9600
0851
1866
3476
6080
2659
2800
1867

DEUTZ F2L-511D

CAMSHAFT AND ROCKER ARM

No. Used

E P E EFEFFEFEEEEEEETEEEEEFETEE bbb

Description

Support, ldler Gear
Idler Gear and Bushing Assembly
Bushing

Socket Head, Cap Screw, M10 x 60
Bushing

Camshaft with Gear
Spacer ’

Tappet

Push Rod

Cover Tube

"O" Ring Seal

Seal

Spring

Spacer-

Rocker Arm
Adjusting Screw

Hex Jam Nut, M10 x 1
Oil Nozzle

Hex Nut, M 6

Thrust Pad

Bushing

Bushing

Stud, M 10 x 35
Washer

Hex Nut, M 10
Lockwasher, M10
Rocker Arm Support

13




DEUTZ F2L-511D
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DEUTZ

D Ref. No. Part No.

1 111 9182
2 126 6142
3 111 8688
L 111 9243
5 117 2781
6 210 2660
7 126 0051
8 126 0049
9 224 4828
10 116 9361
11 335 7531
12 116 1341
13 110 1308
13 110 2800
15 110 2659
16 111 9238
17 111 8673
18 336 9058
19 121 8538
20 110 7095
21 111 2824
22 223 3729
23 223 4007
24 223 4006
25 223 4263
26 223 3746
27 223 3741
28 116 1469
29 117 0642
30 111 2813
31 110 2797
32 ‘ 223 3085
33 223 3086
33 337 2164
35 223 7568
36 116 0382
37 110 4181
38 337 2269
4o 223 3733
41 111 9231
42 111 8647
43 ~. 3357614
4g 121 6492

AR - As Required

o ———— — -

No. Used

;-‘w—-l-lJINNNN,-l-I-I-I—-‘-‘-‘WG\-‘-'

- et ) et ot NN =t NINNNN = o oot oot owd I e

D -

DEUTZ F2L-511D -
FUEL SYSTEM

Description

Fitting

Hose Assembly

Washer, M 14 x 18

Fluid Type Bolt

Fuel Pump

Housing

Repair Kit

Repair Kit

Feul Line, Pump to Filter
Strap

Filter Base

Filter Cartrdige

Hex Head, Cap Screw, M 10 x 50
Lockwasher, M 10

Hex Nut, M 10

Fluid Type Bolt

Washer, M 12 x 15.5
Hose Assembly

Clamp

Washer

Hex Nut, M 8

Injection Pump

Shim

Gasket

Washer

Injection Line, #1 Cylinder
Injection Line, #2 Cylinder
Clip

Plate

Hex Head, Cap Screw, 'l 6 x 12
Lockwasher, M 6
Injection Assembly
Nozzle

Washer

Cap

Seal

Cap Screw, 6 x 16
Rubbker Sleeve

Leak-Off Line

Fluid Type Boit

Washer, M 8 x 11
Leak-Off Line

Fluid Type Bolt

W
I}
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DEUTZ
Part No.

223 2952
223 2951
223 2950
111 9817
110 3316
110 2797
111 2813
111 8736
111 0440
111 8964
111 8706
111 2240

223 2956.

DEUTZ F2L-511D -,
GOVERNOR CONTROL

/,
i

Ni)
M
i ul/

)

i

: ; (3
MMWM¢
//7’7/////1

i

0

"
i

No. Used

1
1
1
N
1
2
1
2
1
1
1
1
1

Description

Support Bracket

Lever

Spacer

Washer

Cap Screw, Hex Head, M 6 x 16
Lockwasher, M 6

Hex Nut, M 6

Washer, M 22 x 27

Plug, M 22 x 1.5

Plug, M 16 x 1.5

Washer, M 16 x 22

Cap Screw, Hex Head, M 6 x 12
Spring

bt & e e



DEUTZ F2L-511D

. : GOVERNOR SHAFT GROUP

DEUTZ
Ref. No. Part No. No. Used Description
1 110 0960 1 Ball Bearing
2 213 6035 1 Spring Washer
3 110 2664 1 Hex Head, Cap Screw, M 6 x 45
a 223 3926 1 . Guide Plate
S 111 2232 2 Hex Head, Cap Screw, M 6 x 10
. 6 111 9609 2 Lockwasher, M 6
8 223 3922 1 Shaft and Gear
9 111 5406 1 Pin ‘
10 223 3907 1 Governor
11 117 0831 1 Needle Bearing
. 12 223 3913 1 Cup
> 13 T 213 9557 2 Shim
14 223 0063 1 Inside Ring
- 15 111 6956 20 Ball
16 223 0064 1 Outer Race
17 116 4216 1 Retaining Ring
18 223 3736 3 Flyweight




DEUTZ
Part No.

223
223
11
121
11
111
111
223
121
223
112
110
110
112

T

4259
3876
8681
6169
8693
9237
8659
4022
6311
5346
6935
7110
3316
6726
6078
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DEUTZ F2L-511D -
OIL COOLER

No. Used . Description

Qil Cooler

Fluid Type Bolt

Washer

Reducer Bearing

Washer

Fluid Type Boit

Washer

Qil Line

Rubber Sleeve

Shield

Socket Head, Cap Screw, M 12 x 75
Washer

Hex Head, Cap Screw, M 6 x 16
Lockwasher

Washer
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Ref. No.

O NIV EWN=

D

DEUTZ
Part No.

223 3688
111 0541
111 8641
223 3719
121 0032
121 0033
117 2346
223 4045

DEUTZ F2L-511D
OIL PUMP AND OIL FILTER

No. Used Description

e )

Oil Pump

Socket Head, Cap Screw, M 6 x 60
Washer

Suction Tube

Fitting

Ferrule

Cartridge

Nipple

19



DEUTZ F2L-511D - Y= T
BLOWER GROUP TE

DEUTZ
Ref. No. Part No. No. Used Description
1 223 3895 1 Blower Assembly
. 2 223 3898 1 Housing
3 223 4205 1 Pulley and Shaft
’ 3 110 2627 1 Ball Bearing
5 110 7821 1 Snap Ring
6 110 9031 1 Ball Bearing-
7 . 223 3904 1 Fan
8 111 1190 1 Hex Head, Cap Screw, M 8 x 80
- 9 111 0706 3 Hex Head, Cap Screw, M 10 x 80
10 121 6110 3 Washer
n 111 2824 1 Hex Nut, M 8
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DEUTZ F2L-511D -*=
SHROUDING

DEUTZ
Ref. No. Part No. No. Used Description
1 223 4306 1 Cover
2 223 3783 1 Cover
3 223 3787 1 Top Cover
) 223 6664 1 Cowling
S 223 4308 1 Bottom Cover
. 6 110 5533 2 Cap Screw, Socket Head, M 6 x 10
7 110 7279 8 Lockwasher, M 6
8 110 7095 2 Washer
‘ 9 110 3316 6 Cap Screw, Hex Head, M 6 x 16
10 121 5850 6 Washer
1n 111 2307 2 Cap Screw, Hex Head, M 8 x 16
12 oo 110 7281 2 Lockwasher, M 8
. 13 110 7101 2 Washer
13 1271 2482 2 Clamp
15 223 3807 1 Baffle
16 223 3792 1 Shield
17 111 2311 1 Cap Screw, Hex Head, M 8 x 18
18 110 7283 1 Lockwasher, M 8
< 19 111 2824 1 Hex Nut, M 8

P 21
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Re!. No.

qll"h Vi WN -

11

13
15

16
17
18
19

®ey

DEUTZ
Part No.

216 4169
121 0035
111 2322
110 7101
110 2799
111 2824
223 3763
223 0704
241 1054
113 6481
337 2456
337 1689

‘111 0180

110 7102
331 6466
112 0833
111 3464
110 7105
110 2659

No. Used

NNN-SEEEN=SFEFENANEONEN

DEUTZ F2L-511D
MANIFOLDS

Description

Connector
Gasket

Hex Head, Cap Screw, M 8 x 20
Washer, 8mm
Lockwasher, 8mm
Hex Nut, M 8
Intake, Manifold
Gasket

Hex Nut, M 8
Stud, M 8 x 40
Exhaust Manifold
Gakdet

Stud, M 8 x 25
Washer

Hex Nut, M 8
Gasket

Stud, M 10 x 25
Washer

Hex Nut, M 10
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DEUTZ
Ref. No. Part No.
1 117 1481
2 112 4836
3 110 2801

No. Used

1

2

DEUTZ F2L-511D
STARTER

Description

Starter Assembly

Cap Screw, Hex Head, M 12 x 28

Lockwasher, M 12

23
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ALABAMA

2gers Dwset Enguneenng Co

£ 0 3om158

Setham Alsbama 15124
2052 683-8788

#rqsman Poe & Supply Company
A Ot Perk

® O Sem= 1137
Barercga GA 31717

-912) 248-7050

S0 258-759

Lske Shore. inc
Mg & Constructon onty)
1501 S Ird Avenue
Tucssm Ansons 85713
SO 6§24-1721

Oon Sarcerson Ford (Agnculture onive

6300 M 51 Awe. P O. Box 1407
Giencwte. Ansons 35301
<6023 548-3680

CAUIFORNIA

Angets Engere Canter

11128 Wrgra Road

Lvewood, Caldorma 30262
21D 639417

Cakfornia 92227
(714) 344-1143

Contracwss Equepment Co.

3360 Sherman Soeet

San Crega. Catdornis 92110
17114)298-9648

Esvrefta Aver Propernes. Lid.

LAQNCURture ortyd

Shandon Sar oute

Paso Raties, Caldorna 93448
18058 238-0751

. g,
22-26 119 Soem
Coftege Poare. New Yore 11358
12121 753-9300

OELAWARE

SALES AND SERVICE

Teler 5-6538

Tamos. Flonda 313601
813) 621.5851

GEORGIA
trngation Poe & Supply Compmemy

Atana. Georgra 30326
1404: 376-3622

HAWAI

Pacitec Macmnery. Inc
94.025 Farnngron Higmveay
Wapatu, Hawan 36797
Teten 72.3397
1808 877-9111

IDAHO

Ore-ida Dwrsel

219 North Nanth Sreet

Nyssa. Oregon 97913
{503 172-5268

Eastern dano Dreset. Inc.
P O Bos 1723, 405-406 Caege
1dano Fatis, idaho 83401

i208) 523-5768

iLLINOIS
Powertron. Inc.
515 Wes: Lake Sueet
Eimnurst. linos 60126
13121 530-2200

INDIANA

State Equoment Co . tne.

3818 Prosoect Sireet

P O Box 33103

Indianapobs. Inciana 46203
13171 356-7265

IOWA

General Dietat Sates & Serwen
Box 9
Blue Grass. lowa 52726

13194 381-2874

83
City. Kansas 67807
1316) 2251796

KENTUCKY

Branoevs Machinery & Suoche Corp.
1801 Wanterson Trait
P O 3021705
Louiswile Cenrucky 40201
1502: 4314000

LOUISIANA

Oeset Engene Center
Hignway 30 Easz. P O Sox 30345
Lafavetts. Lournana 70503

1318) 837-5001

MAINE

Eastern Tractor & Equipmens Ca.
486 Cove Street. P O 8om 1160
Porriang. Mane 04104

1207) 772.5444

Eastern Tractor & Equomens Co
Presque isie oad
Carbou. Mame 04738

12071 496-3761

MARYLAND
Engine D:strdutors, Ine
Route 175, 7 O Bosx 7
Gamonits, Marytand 21054
1301: 387-47¢0

MASSACHUSETTS

ovzes
(61 7) 43%-8321

MICHIGAN

Sawad A MacPMerson. ing
P O 3om 32. County Road 653

3061 265-5197
3 Ceranr
2351 ~~aon Road
Vhomgan 48220
3 3990002
MINNESOTA

“wchatson Comparvy

1650 Carvol Avenue

St Pwat. Vennesoms 55104
612 545-397

MISSISSIPPY

trrgaron Poe & Suooly Company

1121 Soum Park Avenue

Srungart AR 72160
501:673-357S

MISSOURS

Dreses Somer. T

13C Seu osd

Vhne _» More. Mrssoun 63659
3:4.783-5438

MONTANA

sohrson Power Products

Northesst Svoase

P O 3o= 3049

Greae Safy T S3403
.46y 453-1453

NEBRASKA.-

D:eset Fowwer. Inc
4513 S 46 Sueet
Omara \EGB117
4C2)731-3300
Mamang aaoress P O B8ox 34190
Gmana N\E 53134)

NEVAODA

U S Mac~inery Company

305 Eason Nav

Reno “evaas 29501
17221 736 0300

Las vegas “Sevaaa 89118
4722, 739.7484

NEW HAMPSHIRE

Nortresss D-esel

P O 3cx4757

Mancreses. Sew Hampshire 03108
603, 623-3030

NEW JERSEY

Engare D svoutors. Inc

Witson 3nva at 17in Street

Camcen “ew Jersey 08105
L6391 365 3621

NEW MEXICO

D-eser Aerca inc

5623 €251 >arsar0 Drive

€1 350 Tewas 73925
Tews 74.3439
19153 772.1451

Franc s Sny~e Servce

150 21 Apacre

Farr~z;ion New Mewsco 87401
5051 3270421

NEW YORK

Herwy Crese nc

22-24 119 Sueer

College Punt. New York 11356
12721 353-3300

Jersey Engune Reduiders. Inc.

S0z 31 3D 2

Nchors. ew Yory 13812
1717) 395.3181

NORTH CAROLINA:

Dreser wpors. Inc.

530 Crapet Hh8 Road

P O So= 211§

Burtirgzon North Casohina 27215
19191 226.8484

NORTH DAKOTA

Nxchotson Comoany

1650 Carroll Avenue

St. Pawd, Vennesots 55104
612) 645-3971

OKLAHOMA.

Hartey rousres, inc.
P O Bax 45450 -

Tuisa, 74145
1918) 627-9220

QHIO

McDonsid Equsoment Comoany IMECOY
37200 Vine Sueet

Willoughty. OM
121619518222

OREGON

1-Oinc.

2355 NW Qusmby Avenue

Porttand. Oregon 97210
1503)228-7968

Ore-ida Diesel Company
219 North Ninth Street
. Oregon 97313
503)372-5268

PENNSYLVANIA

Penn Power Products

5111 Oid William Penn Hhghwey

Murryswile. PA 15668
(412)327-3003

Jersey Engane Redwiders
802 81. RO #2
New York 13812
(717) 395-2181

Engine Distndutors. Inc.

Wiison Bivd. at 17¢h Street

Camaen. New Jersay 08105
(509) 365-8631

Stauffer Drvesed, Inc.

312 W Man Sueet

New Holland. PA 17557
1717) 354-4181
Teiex: 84-8452

PUERTO RICO
Airequipo. Inc
G.PO Box 1918
San Juan. Puerto Rico 00938
(809) 789-9831

RHODE ISLAND

wint Equipment Company

80 South Sureet

Hookinton. Massachusetts 01748
1617) 435-6321

SOUTH CAROUNA.

Diesat imporms. inc

530 Chapet tail Road

P O Box 2115

Burtington. Nortn Carohina 27215
1919) 226-8484

SOUTH DAKOTA
Nichotson Company
1650 Carrott Avenue
St Paul, Minnesota 55108
(612) 645-3971

TENNESSEE

Oieset Parts Sales & Serwce
1921 East Magnoha Avenue
Knoxwiile. TN 37917

1815) 637-4638

1615) 637-4658

TEXAS
Dieset Amerca. Inc.
5623 East Parsano Orve
€l Paso. Texas 79925
Telex 74-9439%
(915) 772-1451

Hartey Industries, Inc.

4528 North Baidwan

Corpus Cheisn. TX 74808
1512) 883-1642

Harley Industries. Inc.

P O Box 47925

Dailas. TX 75247
1214) 6384504

Hartey indusines, Inc.

P O. Box 218570

Houston, TX 77084
1713) 492-6445

Harley Indusires, inc.

UTAH
Warner Power Products
P O 80220
Satt Lake Ciry, Utah 84110
1301) 521-3850

Young s Macrmine Company

P O 8or817

Monucelto, Utan 84535
(801) 587-2293

Builen's, tne. {Agrculturs) ondy)
1427 North Man Street
. Utan 8432
(801) 752-7301



.y
AN

. Az
AL SC NC. T

217 7744a50

4) GA R,

DEUTZ FIELD PERSONN!
(1) WA OR CA
* KansasCity. Ma. 8411¢:

L =9

(204) 633

ABCO Newioundiend
P O. Box 12050, Swtion A
Kerenours Rosd
Su John's. Newloundiand A8
(709) 722 4548 -
Teix 018 4103 -
-9213 -

CANAOIAN DISTRIBUTOR.

_,..h.,.ﬁ
e ST,
RN

wity
Q
w
-
'z
=
z
o
o
L
w
O
>
@
w
n
A

,...Hwn ,
1, Ry .,”.v -
? 3\/%, ..

.m.\
? )

1



D

NEW HOLLA

Big4

" Printedt




